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> - When did you last have sex?

- Was it with a new partner?

Female swabs
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Disclaimer:
Read the disclaimer at medimaps.co.uk/disclaimer
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Asymptomatic female STI screen:

- Chlamydia & Gonorrhoea swab i.e. NAAT
self taken vaginal swab (not the charcoal
swab).

- No need to do vaginal exam.

Reproductive age with vaginal discharge only
i.e. no bleeding change, no pelvic pain, no
dyspareunia:

- Chlamydia & Gonorrhoea swab i.e. NAAT
self taken vaginal swab (not the charcoal
swab).

- Do not bother doing traditional triple swabs i.e.
endocervical charcoal swab, high vaginal charcoal
swab, and endocervcal NAAT swab.

- The charcoal swab is not needed as that is

only for detecting thrush or BV.

- Just tell the pt to go to the toilet and do a

self swab.

- Is reasonable to treat itch as thrush.

> - Is reasonable to treat offensive discharge as BV.

- If both then reasonable to treat both.
- But if treatment fails then test.

Young male with "UTI"
(<40y)

- UTl is highly unlikely !
- STI until proven otherwise.
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Management ——>»

Investigations —— > - Chlamydia & Gonorrhoea urine test. —————— >

Avoid empirical UTI treatment.
- If chlamydia:

Male with gonorrhoea

- First void urine and held urine i.e. first bit of urine in the

anterior urethra which is where STl's are going to be found.

And the urine must have been in there for at least 1 hr to
flush out the bacteria.

- MSU will not detect. Sometimes just shows pyuria.

- Urine dip will not help detect STI's.

- Do not use azythromicin 1g STAT any longer as

- Doxycyline 100mg BD for 1/52.
- No sex until partner treated (hence, refer to GUM
for partner tracing)

- Do NOT do test of cure unless pregnant.

- Retest in 3/12 in <25y as often have new partners,
this is not test of cure. Just to detect if reinfected with
a new infection.

»| - Can use azithromycin in pregnancy.
- Azithromycin 1g STAT on day 1, then 500mg OD
for a further 2/7.

it drives up a different STI (mycoplasma genitalium).
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- Discharge that looks like custard.

Investigations > - Microscopy of discharge. ———— >

- Refer to GUM clinic.

> - Do not EVER offer empirical treatment.

- Might mess up culture result and must
know sensitivities.

- IM ceftriaxone by GUM clinic.

Herpes simplex —>

- The sexual health clinic they plate the sample and look
at it there and then. Gives better yield than GP doing and
sending to a local lab.

- HSV type 1 and 2 can cause it.

- Is lifelong.

- Asymptomatic sheddign is common.

- Infectious secretions on oral, genital or anal mucosal surfaces.
- Contact with lesions from other anatomical sites - eg, eyes, skin
or herpetic whitlow.

- Therefore, the infection is transmitted through vaginal, anal
and oral sex, close genital contact and contact with other sites
such as the eyes and fingers.

- The individual transmitting the infection may be asymptomatic
but still shedding the virus.

- Transmission from asymptomatic individuals in monogamous
relationships can occur after several years and can cause
considerable distress.
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- Assymtomatic (common).

- Flu-like prodrome (5-7/7).

- Tingling neuropathic pain in the genital area/buttocks/legs.
- Painful crops of blisters/ulcers in the genital area (including
the vagina and cervix in women and the urethra in men).

- Inguinal lymphadenopathy.

- Dysuria.

- Vaginal or urethral discharge.
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- Always attempt to confirm Dx.
- Blind vulvavaginal swab if possible to ——— >
test for chlamydia and gonorrhoea.

- Pop blister, swab base of lesion.
- Has to firm swab to get yield.

- Normalise it else psychological problems around the Dx e.g. "It looks like

you have a cold sore. The technical name is herpes simplex".

- Aciclovir 400mg TDS for 5/7.

- Saline bathing (one teaspoon of salt in one pint of warm water).

- Micturition whilst sitting in a bath can help prevent urinary retention.

- Oral painkillers.

- Topical analgesia i.e. lidocaine 5% gel or ointment i.e. Instilagel etc. Apply

20 min before micturation.

- Vaseline or topical lidocaine may be applied to prevent pain during micturition.
- Increase fluid intake to dilute urine to reduce pain during micturition.

If recurrent:

- Aciclovir 800mg TDS for 2/7.

- Patient should have rescue pack at home, or script to
get dispensed as soon as symptoms start.

If >6/yr:
- Aciclovir 400mg BD for 12 months.

Genital warts ——>{ - Human pappiloma virus (HPV) type 6, 11
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- Always attempt to confirm Dx.

—>» - Blind vulvavaginal swab if possible to ——— >
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test for chlamydia and gonorrhoea.

- Pop blister, swab base of lesion.
- Has to firm swab to get yield.
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Ablative methods

No treatment

Cryotherapy, excision, electrocautery

» Refer all cases if possible, to GUM clinic —— > - Immunosuppression, including HIV

Refer always to GUM clinic if:

- Diagnosis is uncertain o _ - Supervision by a healthcare professional is recommended when the lesion area to be treated is greater than 4 cm2

- Suspected malignancy or intraepithelial neoplasia - Apply twice a day for 3 consecutive days. This should be repeated weekly, if necessary, for a maximum of four 3—day courses.

- Avoid getting the cream onto normal skin and open wounds.

- Avoid unprotected sexual contact soon after application because of a possible irritant effect on the partner.

- Prggnancy - Can cause local irritation of the treated area. This may occur on the second or third day of application and decreases after treatment is discontinued. In most cases, the reactions are mild.

- Children - Discontinue treatment if there are significant adverse effects, such as soreness or ulceration.

- Follow the instructions for application carefully. Excessive application may cause severe systemic toxicity, including gastrointestinal, renal, haematological, and central nervous system effects.
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- Present or suspected cervical, intrameatal, or intra-anal warts

- Apply 3 times a week (for example Monday, Wednesday, and Friday; or Tuesday, Thursday, and Saturday) at bedtime
- Remain on the skin for 6 to 10 hours.

- Then wash off with mild soap and water.

- Continue until the clearance of warts, or for a maximum of 16 weeks per episode of warts.

- Useful for soft, non-keratinized (non-horny), external

Self applied treatments —— > Podophyllotoxin 0.15% cream (Warticon) f———> . . )
lesions but is not licensed for anal warts

spontaneously within 6/12.

- Avoid getting the cream on normal or broken skin and open wounds.
- May be suitable for both keratinized (horny) and non-keratinized - Hands should be washed thoroughly before and after applying the cream.
Imiquimod 5% cream (Aldara) »| external genital, and perianal warts but is not recommended — > - Avoid unprotected sexual contact soon after application because of a possible irritant effect on the partner.
for internal use - Latex condoms may be weakened if in contact with imiquimod.
- One-third of visible warts disappear - Response to treatment and adverse effects may be delayed by some weeks.

- Inflammation may occur within a few applications of imiquimod (because the immune system has been stimulated rapidly).

If this happens, they should stop applying the cream, allow the redness to subside, and then gradually reintroduce it once or twice a week.
- Permanent hypopigmentation and hyperpigmentation may occur.
- Follow the instructions for application carefully. Excess cream or prolonged contact with the skin may result in a severe reaction at the application site.

- Cryotherapy is recommended in people with a small number of
low-volume warts (regardless of type) and is useful for keratinized
warts.




